
 

 

Consulting Engineers In:  NY, NJ, PA, CT, VT, MA, RI 
 

 

NEW CENTURY FILM 

TOWN OF DEERPARK, NY 
  

 

 

 

 
 

 

 

        

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

2

2 
 

 

 

 

 

 

 

 

 

 

 
 

 

517 Neversink Drive 

Port Jervis, NY 12771 

Section 50- Block 1- Lot 38.23 

+/- 40 Acres 

www.fellp.com 

 

Prepared By: 

Fellenzer Engineering, LLP 

22 Mulberry Street, Suite 2A 

Middletown, NY 10940 

845-343-1481 

 

   Contacts: Ryan D. Fellenzer, P.E. 

 

             

 
 

 

 

Prepared For: 

New Century Film 

517 Neversink Drive 

Port Jervis, NY 12771 
 

Attn:  Peter Wei 

 COO  
 

March 8, 2023 

F
E

 P
ro

je
ct

 N
o

. 
2
[...]
100-year floodplain. Disturbance within the designated floodway will be avoided. The NYSDEC 

Environmental Resource Mapper also indicates that the site may contain or be adjacent to a significant 

natural community or threatened and endangered species. The existing site has experienced disturbance over 

the years and is mostly covered with maintained grass lawn. Any trees to be removed will be done within the 

NYSDEC parameters to avoid potential disturbance to the Indiana Bat. Also provided is a copy of the latest 

Threatened and Endangered Species Report conducted by Peter Torgersen, Environmental Sciences, which 

evaluated the proposed improvements and surrounding area. Based on this assessment, no significant impact 

to these resources is anticipated at this time. Refer to Appendix D for the long form EAF and Appendix F for 

the Torgersen report. 



 

6 
 

 

HISTORIC 

The proposed site has been indicated as being located in or adjacent to an archeologically sensitive area. 

Based on the years of prior disturbance to the site, no significant impact to these resources is anticipated. 

However, The New York State Office of Parks, Recreation and Historic Preservation has been consulted and 

they have requested that a Phase IA/IB archeological study be conducted to confirm the absence of these 

resources. This study will be conducted by the applicant through a professional outfit and provided to the 

Town and SHPO for review.  

 

PROPOSED DESIGN 

 

SITE 

The proposed site will consist of: 

• A - Residential (original to site) 

• B1 - Eight (8) room hotel, retail store and restaurant (approved in 2021) 

• B2 - Multi-purpose building (to now include a film screening hall) 

• B3 – Eighty-five room (85) hotel and costume workshop (with use of existing 

subterranean shooting range) 

• B4 – Restaurants (New construction) 

• C – Film Studios (New construction) 

• D- Wastewater Treatment Plant (New construction) 

• E - Flea market/vendor area with temporary parking (approved in 2018) 

 

PARKING 

Parking has been calculated using the Town of Deerpark municipal code: 

• A - Residential (original to site) 

 (2) Spaces per DU x 2 DU = 4 spaces 

• B1 - Eight (8) room hotel/Restaurant/Retail 

 Hotel: (1) Space per room x 8 rooms = 8 spaces 

 Restaurant: (1) Space per 50 SF floor area = 900SF / 50SF = 18 spaces 

 Retail: (1) Space per 250SF floor area = 1650SF/250SF = 7 spaces 

• B2 - Multi-purpose building 



 

7 
 

 Screening Hall: (1) Space per 5 seats = 3,556 seats / 5 = 712 spaces 

• B3 – Eighty-five room (85) hotel/Costume Workshop/Shooting Range  

 Hotel: (1) Space per room x 85 rooms = 85 spaces 

 Workshop: (1) Space per employee x 20 employees = 20 spaces 

Shooting Range: (1) Space per booth x 10 booths = 10 spaces 

• B4 – Restaurants (New construction) 

 (1) Space per 50 SF floor area = 11,400SF / 50SF = 228 spaces 

• C – Film Studios (New construction) 

 (1) Space per 50 SF floor area = 10,000 SF / 300 SF = 34 Spaces x 2 = 68 spaces 

• D- Wastewater Treatment Plant (New construction) 

 (1) Space per employee x 2 employee = 2 spaces 

• E - Flea market/vendor area with temporary parking (approved in 2018) 

 (2.5) Spaces per vendor x 60 vendors = 150 spaces 

Total Required: 1,312 spaces 

Total Provided: 1,329 spaces 

  

 

TRAFFIC 

Access to the site will be provided via two (2) existing entrances off of Neversink Drive (CR 80) and one (1) 

proposed entrance. An existing emergency access driveway will also be utilized off of NYS Route 209 on 

the West side of the parcel. A traffic analysis has been conducted by Stephen A. Mafia, PE, to analyze the 

potential impacts to the surrounding transportation infrastructure with the anticipated traffic conditions. 

Based on the provided study, there is currently no mitigation needed as the existing capacity can 

accommodate the projected traffic counts. Review and approval for this improvement will be required by 

Orange County DPW and the New York State Department of Transportation. Refer to Appendix C for the 

traffic analysis report. 

 

 

 

 

 

 



 

8 
 

 

WATER 

The property contains three (3) existing wells for potable use. As part of the conditional approval for B1, a 

public water supply system will be designed and submitted to the Orange County Department of Health for 

approval. A similar system will be developed to handle the rest of the structures on site and will provide the 

necessary treatment for the anticipated demand.  

 

Design flows have been developed using hydraulic loading rates listed in the NYSDEC Design Standards for 

Intermediate-Sized Wastewater Treatment Systems (2014) that are most closely related to the proposed uses: 

 

• A - Residential (original to site) 

 110 GPD/Bedroom x 8 bedrooms + 400 GPD kitchen = 1,280 GPD 

• B1 - Eight (8) room hotel/Restaurant/Retail 

 Hotel: 110 GPD/Bedroom x 8 bedrooms = 880 GPD 

 Restaurant: 35 GPD/seat x 50 seats = 1,750 GPD 

 Retail: 0.1 GPD/SF x 1,650 SF = 165 GPD 

• B2 - Multi-purpose building 

 Screening Hall: 5 GPD/seat x 3,556 seats = 17,780 GPD 

• B3 – Eighty-five room (85) hotel/Costume Workshop/Shooting Range  

 Hotel: 110 GPD/Bedroom x 85 bedrooms = 9,350 GPD 

 Workshop: 15 GPD/employee x 20 employees = 300 GPD 

Shooting Range: 15 GPD/employee x 2 employees = 30 GPD 

• B4 – Restaurants (New construction) 

 35 GPD/seat x 500 seats = 17,500 GPD 

• C – Film Studios (New construction) 

 15 GPD/employee x 50 employees =750 GPD 

• D- Wastewater Treatment Plant (New construction) 

 N/A 

• E - Flea market/vendor area with temporary parking (approved in 2018) 

 Portable toilets to be used 

Total = 49,785 Gallons per Day 

 



 

9 
 

 

WASTEWATER TREATMENT 

EXISTING WASTEWATER CONDITIONS 

Existing buildings on site are currently served by subsurface septic systems.  These systems will be 

decommissioned and abandoned will all sanitary wastewater conveyed to a new waste water treatment plant 

(WWTP). 

 

WASTEWATER FLOW PROJECTIONS 

The proposed development will serve a multi-purpose screening hall, hotel, costume sewing 

workshop, shooting range, restaurants, and film studios. The projected Average Daily Flow (ADF) 

of wastewater for the development at full buildout is 50,000 gallons per day (GPD). 

 

The wastewater will be strictly domestic in nature with the following anticipated characteristics: 

  

Table 1 Influent Characteristics 

Parameter Concentration 

(mg/l) 

BOD5 250 

TSS  250 

Ammonia-N 30 

TKN 45 

Total Phosphorous 10 

TDS 600 

 

 

Treated effluent from the proposed WWTP will be a surface discharge to the Neversink River to 

southeast of the site.  The Neversink River is within the Delaware River Basin, and while draft effluent 

limits have not yet been obtained from either the New York State Department of Environmental 

Conservation (NYSDEC) or the Delaware River Basin Commission (DRBC), the following effluent 



 

10 
 

limits are assumed based on similar sized treatment facilities within the Delaware River Basin: 

 

Table 2 Projected Treated Effluent Limits 

Parameter Concentration 

(mg/l) 

CBOD5 30 

TSS  30 

Ammonia-N 6.20 

NO3 & NO2 3.12 

TKN 6.20 

TN 9.32 

Total Phosphorous 0.5 

TDS 1000 

 

 

WASTEWATER TREATMENT PROCESS 

The wastewater treatment system has not been definitively selected at this time, but it is likely to be that 

of a Moving Bed Biofilm Reactor (MBBR).  The MBBR process is a fixed-film (or attached growth) 

biological process used for wastewater treatment at both municipal and industrial facilities for BOD 

removal, nitrification, denitrification and phosphorus removal.   

The microorganisms that carry out the treatment are attached to small, plastic, floating media carriers. 

The processes take place in an aeration tank where the carrier media are kept suspended via a diffused 

air aeration system.  The carrier media is designed to have a high surface area per unit volume to ensure 

there is enough surface area on which the microorganisms attach and grow.  

Screens are used at the outlet of the aeration tanks to keep the carrier media contained within it.   

Prior to the MBBR tank, primary clarification is typically used to remove settleable and floatable solids. 

Within the MBBR tank, as the density of the attached microorganisms increases, it separates via 

sloughing from the floating media.  The bacteria that slough off of the media is settled downstream of 

the MBBR tank via secondary clarification and removed from the treatment process. 



 

11 
 

Additional treatment can be added to the secondary effluent depending on the permit limits for the 

facility. Such additional treatment can include sand filtration, chlorination, dichlorination, ultra-violet 

disinfection and post-aeration to meet more stringent effluent limits.  Phosphorous removal can be 

obtained using the additional of a metal salt in the MBBR tank with tertiary filtration downstream of 

secondary clarification.  

The MBBR treatment process requires pretreatment to remove gross solids, settable and floatable solids 

prior to primary treatment. 

 

 

 

REGULATORY COMPLIANCE 

The wastewater collection and treatment systems will be designed and permitted in conformance with 

regulations and standards including but not limited to the Federal Clean Water Act and State Environmental 

Conservation Law as well as the latest editions of NYSDEC Design Standards, Recommended Standards for 

Wastewater Facilities and TR-16 as published by New England Interstate Water Pollution Control 

Commission (NEIWPCC). 

 

A State Pollutant Discharge Elimination System (SPDES) permit will be obtained as required by 6 NYCRR 

Part 750.1 prior to design approval and the initiation of any construction.  The issuance of the SPDES permit 



 

12 
 

will be by the NYSDEC in coordination with the DRBC.  In addition, final engineering plans will be 

reviewed and approved by NYSDEC prior to construction as required by 6 NYCRR Part 750.2.   All aspects 

of wastewater collection and treatment will be subject to review under the State Environmental Quality 

Review Act (SEQRA).  As a result, the Town can be confident that the handling of wastewater generated by 

the site activities will be reviewed, approved and permitted in such a manner as to mitigate negative effects 

on the environment. 

 

SYSTEM OWNERSHIP 

A New York State transportation corporation will have ownership and be responsible for the operation and 

maintenance of the collection system and the treatment plant proposed for the development. This entity will 

be responsible to comply with all applicable water quality standards and the effluent limits set forth by the 

NYSDEC in the SPDES Permit. 

 

STORMWATER 

Stormwater design shall follow the requirements of the New York State Stormwater Design Manual, latest 

revision.  The design will account for the proposed impervious surfaces by adding multiple stormwater 

detention ponds for water quality treatment, water quantity treatment and runoff reduction before 

discharging to grade.  Storage to accommodate runoff generated from the 100-year storm is being provided.  

Since the proposed site disturbance is greater than one acre, a full Stormwater Pollution Prevention Plan 

(SWPPP) will be generated and submitted to the Town of Deerpark for review and approval. A draft SWPPP 

has been included with this submission. 

 

SITE LIGHTING 

Proposed site lighting consists of illuminating the parking lots and driveways. Lighting shall consist of down 

lighting LED fixtures so that no light source can spill over the property lines greater than allowed per Town 

Code. A site lighting plan with proposed photometrics will be included at a later date. Refer to Appendix E 

for manufacturer cut sheets of the proposed fixtures: 

 

 

 



 

13 
 

 
Type of Light Source 

Maximum Illumination Permitted  

at Property Line 

(footcandles) 

Maximum  

Permitted Height of Light 

(feet) 
 

Globe light 0.20 15 
 

>90% cutoff 0.75 25 
 

<90% cutoff 2 30 

 

 

LANDSCAPING 

Landscaping will consist of utilizing a mixture of existing site features and new plantings throughout the 

site. The property currently has multiple rows of staggered evergreens and shrubs along the property lines 

including the road frontage along NYS 209 to provide visual buffering. Additional buffering will be 

provided adjacent to the residential properties to the West. Plantings will be provided around the various 

buildings to enhance aesthetics and to provide areas for stormwater runoff infiltration and the reduction of 

impervious surfaces.  Grading of the site is expected to be limited to the southern portion of the site for 

parking and the stormwater pond. Removal of material is not anticipated at this time. The proposed 

landscaping will consist of various native trees, bushes and shrubs and will be in accordance with the Town 

of Deerpark landscaping requirements. 

 

CONCLUSION 

As summarized in this report, the design of the site will include accommodations for the proposed use per 

the Town of Deerpark requirements and other local regulatory agency requirements.   

 

Through guidance with the Town Planning Board and the various interested and involved agencies, the 

applicant has engaged with regional professionals to evaluate the potential impacts to the surrounding 

environment and nearby residents. These studies have analyzed traffic flow, sight lighting, sanitary 

wastewater discharge, historical and archeological resources, threatened and endangered species, significant 

natural communities, stormwater attenuation, and erosion and sediment control.  

 

The goal of these studies is to provide appropriate mitigation measures for any identified environmental 

impacts that can be implemented into the overall design of the site plan and also be in compliance with town 



 

14 
 

zoning requirements. Through these efforts, it will be demonstrated to the Board and public that these 

improvements will not have a significant environmental impact within the community and will not warrant a 

Draft Environmental Impact Study (DEIS) or Positive Declaration of Environmental Significance per 

SEQRA.  

 



 

15 
 

 

 

 

 

 

 
 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

APPENDIX A 

 
 
 

FEMA FIRMETTE FLOOD PLAIN MAP 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



National Flood Hazard Layer FIRMette

0 500 1,000 1,500 2,000250
Feet

Ü

SEE FIS REPORT FOR DETAILED LEGEND AND INDEX MAP FOR FIRM PANEL LAYOUT

SPECIAL FLOOD
HAZARD AREAS

Without Base Flood Elevation (BFE)
Zone A, V, A99

With BFE or DepthZone AE, AO, AH, VE, AR

Regulatory Floodway

0.2% Annual Chance Flood Hazard, Areas
of 1% annual chance flood with average
depth less than one foot or with drainage
areas of less than one square mileZone X

Future Conditions 1% Annual
Chance Flood HazardZone X

Area with Reduced Flood Risk due to
Levee. See Notes.Zone X

Area with Flood Risk due to LeveeZone D

NO SCREENArea of Minimal Flood HazardZone X

Area of Undetermined Flood HazardZone D

Channel, Culvert, or Storm Sewer

Levee, Dike, or Floodwall

Cross Sections with 1% Annual Chance
17.5 Water Surface Elevation

Coastal Transect

Coastal Transect Baseline
Profile Baseline
Hydrographic Feature

Base Flood Elevation Line (BFE)

Effective LOMRs

Limit of Study
Jurisdiction Boundary

Digital Data Available

No Digital Data Available

Unmapped

This map complies with FEMA's standards for the use of
digital flood maps if it is not void as described below.
The basemap shown complies with FEMA's basemap
accuracy standards

The flood hazard information is derived directly from the
authoritative NFHL web services provided by FEMA. This map
was exported on 8/26/2022 at 12:21 PM  and does not
reflect changes or amendments subsequent to this date and
time. The NFHL and effective information may change or